LABORATORY TEST REPORT

REPORT NO: 05072012-ZZTEST-T18A
PREVIOUS REPORT NO:

CUSTOMER: MATERIALISED
CONTACT PERSON: GARY PRICE
TELEPHONE: 8558 3509
FAX: 9546 5402
MOBILE: 0418239646 DATE REPORTED: 19th July, 2012

E-MAIL: gary.price@materialised.com

REFERENCE NO.: ZIG ZAG / PO-23053 FABRIC WIDTH:
FABRIC DESCRIPTION: DISPOSAL CURTAIN FABRIC WEIGHT: -
FABRIC COMPOSITION: 100% POLYESTER END USE: -

COLOURS: BEIGE COUNTRY OF ORIGIN: -

TEST REQUESTED

6. MARTINDALE AB 12. SHRINKAGETO D -C 18. ALK. PERSPIRATION 24. ZIPPER-FULL TEST

1. WEIGHT 7. MARTINDALE PL 13. SHRINKAGE TO HEAT 19. ACID PERSPIRATION i) OPEN END-ZIPPER

2. WIDTH 8. SEAM SLIPPAGE 14. SHRINKAGE TO WASHING 20. CE TO D-C ii) CLOSED END-ZIPPER
3. SPIRALITY 9. STRETCH & RECOV. 15. C.E TO WATER 21. C.E TO LIGHT 25. METALLIC ZIPPER

4. PICKS & ENDS 10. BREAKING FORCE 16. C.E TO WASHING 22. CARE INSTRUCTION -CHEMICAL TEST

5. ICI PILLING BOX 11. BREAKING STRENGTH 17. C.E TO RUBBING 23. DYE DETECTION 26. FLAMMABILITY TEST

RECOMMENDATION FOR IMPROVEMENT:

CONCLUSION: WASHING CARE INSTRUCTION:

*TEST RESULT ON NEXT PAGE.

SPECIAL CARE INSTRUCTION:

NOTE: THE RESULTS RELATE ONLY TO THE ITEM/STESTED
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Test Request

Report no: 05072012-ZZTEST-T18A

FLAMMABILITY (AS1530.2-1993) DIRECTION SPEED FACTOR(S) HEAT FACTOR (H) | SPREAD FACTOR (E) FL‘?I\\I/III\)AE{\;I(IL)ITY
LENGTH /WARP 0 0 34 34
WIDTH / WEFT 0 0 34

NOTE: THE HEAT FACTOR (H) WILL RANGE FROM () UPWARDS,

THE SPEED FACTOR (S) FROM 0 TO 60 AND

THE SPREAD FACTOR (E) Frox 0 1040,

THE VALUE OF THE FLAMMABILITY INDEX (1) WILL RANGE FROM O 10100 FOR MOST MATERIALS.

NOTE: THE RESULTS RELATE ONLY TO THE ITEM/S TESTED

19, Cooks Avenue, Canterbury, NSW-2193, Australia ; Tel: 02 9591 6017 ; E-Mail — shashisapp@gmail.com ; abhasinha@msn.com




